
DATE SUBMITTED

SUBMITTED BY

DATE ACTION REQUIRED

ll/3/15

PTJBLIC StTRVICES

t2/l 7 t25

IMPERIAL CITY COUNCIL
AGENDA ITEM

Agenda Item No.

x

DISCUSSION/ACTION:

Accept Proposol for finol engineering for the influenl pump stotion upgrode
project from WEBB Associoles; RFP 2025-18, CIP #851

SUBJECT

BACKGROUND/SUMMARY:

See ottoched documentolion

V
FINANCE
INITIALS

FISCAL IMPACT:

$39s,760.00

Account: 54-85I -5210 {CIPJ

DEPT.
INITIALS

STAFF RECOMMENDATION:

Slofl recommends owording the project to Webb & Associotes

CITY
MANAGER.S
INITIALS

MANAGER'S RECOMMENDATION:

0tu,14^frN-

MOTION:

REJECTED 0
DEFERRED 0SECONDED

AYES:
NAYES:
ABSENT:

APPROVED ()
DISAPPROVF.D ( )

REFERRED
TO:
[...]
provider of civil engineering services to public sector
clients across California since 1945. Our longevity rellects
a ,oundat on of financial stability and adaptability through
decades of evolving economic landscapes. As a mid-sized
consulting firm with offices in Riverside and [/urrieta, WEBB
is strategically positjoned to serve the diverse needs of our
clients effectively.

)
)
)
)
)
-)

We offer comprehensive in-house professional services,
bringing decades of experience to public and private sector
clients throughout lnland Southern California. Our team
specializes in addressing the unique challenges faced
by cities, water and special districts, counties, regional
agencies, and industry partners. From project development
and planning to design, entitlement, funding assistanca,
permitting, construction management, and inspection, our
services span the entire proiect lifecycle.

WEBB's enduring legacy, financial strength, and dedicated
team of experts make us the preferred partner for public
sector entities in California. We are committed to delivering
excellence, ensuring the success of every prolect, and
foslering lasling professional partnerships.

Construction Managemerit
& lnsp€ction

Environm€ntal Services0
ffi Land Development

Engineering

fiq

m

F Brian Knoll, PE
Chie, Operations Otficer
brian.knoll@webbassociates.com
951.830.3389

Traff ic & TransportationA
Water Resources&

it o. ,soo*
: Associales

0

CITY OF IMPERIAL
FlltAL El\lG l'.j=ERll'lc FOR !-HE II.lFLUENT PUIMP STATION UPGRADE E

POINT OF CONTACT

Englneering & Phnnlng
Excellence Since l9tlli

WEBB oflers the ioilowing services:

t .&rt#

Land Survey & Mapping

Learn more by visiting
w eb bas s o c ,ates. c o rn/ s erv i c e s

t

)
)
)
)
)

)

-t

r.

=r-l6
Land Development Planning
& Entitlement

Landscape Architecture

Corpr.tc llead0rtr]3
3788 Mcoray Streel
Riverside, CA 92506
951.686.1070

Licensed
Professionals

[trr r rEe! tts0cutrEt



I
Projeet Experience

rI

Faced with increasing demands on its aging wastewater infrastructure, the City of lmperiai needed a
comprehensive solution to expand its treatment capacity while modernizing outdated systems. The existing
plant required critical upgrades to meet regulatory requirements and support the city's groMh. WEBB led the
project from start to finish, taking responsibility for preliminary engineering, environmental documentation and
compliance (CEQA), survey and mapping, final design, bidding, construction management, inspection, and
NPDES permitting.

Project Highlights

Erwrrirn
AL'EET A

ra

t'l t1 I I

o
2.4.MGD WASTEWATE R IREATM EilT PLA]IT EXPA]ISIOII
C rty oI lrn pen a I

To address the city's needs, WEBB began by evaluating the existing facility
and preparing a facility master plan to guide improvements. The design
included a new headworks screening system, an activated sludge extended
aeration basin, and a membrane bioreactor (MBR) treatment system to
improve biological treatment capacity and performance. A new uhraviolet
(UV) disinfection system replaced the older meihod to provide more effective,
chemical-rree pathogen removal. Additionally, sludge dewatering screw
presses were added to improve solids handling, and a complete new SCADA
syslem was designed to provide automated monitoring and control of plant
operations. The prolect scope also includes electrical and controls upgrades,
flow monjtoring and sampling systems, and all related process and yard piping.
Through these improvements, WEBB delivered a modern, efficient, and fully
compliant treatment facility that will serve the City of lmperial for decades to
come, while supporting the city in securing funding for project implementation.

o

Be{erence:
Christopher Kemp

Chief Wastewater 0perator
420 South lmperial Avenue lmperial,
cA 922s1
ckemp@cityoti mperial.orq

760.457.5772

Duration:
2018 - 2022

WEBB Contract:
$2M

Consbuction Cast:
$21 M

Proiect Team:
Shane Bloorfield, PE

Brian Knoll, PE

Justin Logan, PE - AoUA

Mark Jeppsen, EE - S(M
Christina Nishimoto, PE, SE -
Kleinfelder



Existing operating facility, structures, and piping
Evaluate existing facilities and prepare facility master plan
Upgrade/expand headworks
Upgrade/expand biological treatment
Add secondary clarifier
New UV disinfection
Add dewatering drying beds
Funding assistance
CEOA
Biolac Treatment System

Project Highlights

Refercnce:
Chrislopher Kemp

Chief Wastewater operator
420 Soulh lmperial Avenue

lmperial, CA 92251

ckemp@cityofimperial.org

760 .457 .5772

Dumtion:
2006 - 2008

WEBB Conbact:
$700,000

Constuction Cosl:
$6M

Project Team:
Brian Knoll. PE

Shane Bloonfield, PE

CITY OF IMPERIAL
FINAL ENGINEERING FOR THE !NFLUENT PUMP STATION UPGBADE r

a
o
a
a
o
a
a
a'
a
o
o
o
a
a

,.
<r,

-
: )r.'

A
1 .0. M G D WASTEWATE R TR EATM EIIT PLA]IT EXPA]ISI O]I
City ol lmperial

WEBB had responsibility for all aspects of the project including preliminary engineering, environmental documentation
and compliance, survey and mapping, final facility design, bidding, construction management, inspection, and
NPDES permitting. The upgrades to the City's existing facility included the design oI new headworks screening units,
addition of an activated sludge extended aeration basin (Biolac), reinforced concrete secondary clarifiets, blower
building and blower units, upgraded UV disinfection system fkojan 3000 Plus), sludge drying beds and sludge staging
area, flow monitoring and sampling, electrical and controls upgrades, and all appurtenant process and yard piping.

Poect Similarities



The '8" Street Lift Station was originally constructed as a submersible pump lifl station with pumps 2O-FT below
the ground surface. These pumps consistently clogged and required excessive maintenance. The lift station was
also a constant odor problem forthe City. This proiect constructed a dry pit adjacent to the existing wet well with
new non-clog Gorman-Rupp sewage pumps. ln addition, the project included orygenation equipment to reduce
odors, new shade structures, and upgraded electrical systems. WEBB also provided construction management
and inspections seNices for this pro.iect.

Applicable lssues:

Wet Well Dry Pit
Odor Controls
Bypassing plan of Existing Flows

Project Highlights

Beference:
ChristoplEr Kemp

Chief Wastewater operalor
4m Souh lmperialAvenue lmperial,
c492251
ckemp@cityolimperi al.org

7ffi.457.5n2

Duration:
2015 - 2016

WEBB Contract:
$70,000

Construction Cost
s1.3 M

Prolect Team:
Shane Bloomlield. PE

Brian Knoll, PE

WEBBr
rss0clltEs

t-

I
a)

I
ir

t .d

!

,i

r -\

B STREET LIFT
City of l,nperia I

a
a
a

l''l

I



Ta-
a

--
a
o
'o

o
a
o
a
o
o
a
a

-, 7,/
WASTEWATER TREATMEI{T PLAilT UPGRAIIE Al{D EXPAilSIO}I

Al{D BBII{E tIlIE DESIG]I

Wwf P Expansion and Upgrade
The City of Beaumont's existing Wastewater Treatment Plant WWTP) was operating al ovet Tsyo of its permitted
capacity, signaling an urgent need for expansion to accommodate future grolvth and maintain regulatory compliance
Compounding this challenge was a new mandate from the Regional Water Ouality Control Board's updated Basin
Plan, which required a significant reduction in Total Dissolved Solids CfDS) discharged from the facility. To address
these issues, WEBB conducted a comprehensive feasibility study to determine
the most effective strategy lor expanding and upgrading the VVWTP The resuhing
solution included modernizing and enhancing key treatment processes such as
headworks screening, flow equalization, grit removal, flne screening, membrane
bioreactors (MBR), reverse osmosis, biosolids dewatering, and drying, bringing
the facility up to a 6 MGD capacity. These upgrades ensure long-term operational
efficiency while meeting critical environmental standards for water quality and
reuse.

Brine Line - Final Design
One of the most critical challenges in the WWTP upgrade was safely and
sustainably disposing of lhe high-salinity brine generated by the new treatment
processes. Without a reliable brine disposal solution, the project's compliance
with the Basin Plan would not be possible. WEBB'S feasibility study identified the
lnland Empire Brine Line (IEBL) as the most viable and cost-effective option for
brine disposal. WEBB is now leading the final design ol a 12-inch, 23-mile pipeline
that will convey brine from the City's WWTP to the IEBL connection near the City
of San Bernardino's \ /WTP on Waterman Avenue. ln addition to engineering the
pipeline, WEBB is coordinating and managing permitting efforts across multiple
jurisdictions, including Riverside and San Bernardino Counties, and the Cities of
Redlands, Loma Linda, and San Bernardino, ensuring a collaborative, streamlined
path to construction and regulatory approval.

Gomtruction Gost:
$90 M

Prciect Team:
Shane Blooinfield, PE

Brian Knoll, PE

Justin Logan, PE - AoUA

Boris Petkovic, PE - AoUA

Mark Jeppsen, PE - Sl(M

Christina Nishimoto, PE, SE -
Kleintelder

Project Highlights

Reference:
Tiaxton Van Belle

General Manager, [Jtilities

550 East 6th Slreet Beaumont,

cA92223
tvanbelle@beaumontca. gov

951.572,3195

Duration:
2016 - 20'18

WEBB Gontact:
$6M

CITY OF IMPERIAL
FINAL ENGINEERING FOR THE INFLUENT PUI\,IP STATION UPGRADE E

= -

- "' '-' . l+..:,-"..

"*.l.l4/|$r'. a?. ' -

:

1

F

t
:ip .*

., -..:1.. .-*.

z/:
,a

.-:= -a ..

f

City ol Bcaumonl

ffi*-
l-,,

q.



Originally built in 1998 with a design capacity of 8.0 million gallons per day MGD), the Western Biverside County
Regional Wastewater Authority (WRCRWA) Treatment Plant was ,acing growing demand from its memb€r
agencies due to rapid development across the service area. With the existing facility nearing capacity, additional
treatment capability was urgently needed to support future growth and ensure continued compliance with
regulatory requiremonts. WEBB was selecled to load the expansion, increasing
the plant's capacity to 14 MGD while maintaining operational efficiency and
cost control. Project Highlights
WEBB began by evaluating various design alternatives to expand flow and
biological capacity without significantly increasing treatment costs. Through
close collaboration with WRCRWA and its member agencies, the team
selected cost-effective solutions that balanced performance, budget, and
long-term sustainability. The final design encompassed improvements across
all treatmenl phases, primary, secondary and tertiary, as well as advanced
disinfeclion, solids handling, and infrastructure upgradss. WEBB's design also
incorporated modernized control systems, chemical storage and pumping
facilities, and odor mitigation ,eatures to support performance and community
impacts. The rBsult was a future-ready facility that met the region's growing
needs and delivered recycled water as a sustainable resource. Duration:

2013 - 2017
POect Highlights:

WEBB Contmct
$3.6 M

Construction Cost:
561 M

Prolect Team:
&ian Knoll, PE

Shane Bloo.nfield, PE

Juslin Logan, PE - AoUA

Boris Pelkovic, PE - AoUA

Mark Jeppsen, PE - slfi
christim Nishimoto, PE, sE -
Kleinlelder

Reference:
Tony Pollak

Assistant Deputy Director of
0perations
't6451 El Sobrante Road Rivecide, CA

92503

Follak@vmwd.com
951.789.5111

Planned, designed, and programmed a complete new SCAOA system
Headworks screening improvements
Enhanced biological treaiment
Anaerobic digestion
Tertiary fittration
Sludge dewatering and drying systems
Chemical storage and pumping
Odor control facilities
Equalization (EO) basin and pump station
Covered primary clarif iers
New chlorine contact basin
Recycled water production capabilities

r lf,rmrTl
lLaaiT

lssoctllas

, ,i

,L

--\-

s

-tS.

i't i -S-'

.r_{ C

CI \\R.\,- ', -- '.\{tf
ll df,\: ,-

--1L^a,
'..4.\

\

,-:-> o

o
o
a
a
o

\

\

.,.J*j,,tt'\ 'I

1 4. M G D WASTEWATE R TR EATM E 1{T PLAI{T EXPA]I SIOI'I



At the City's Water Reclamation Facility (WRD #1, the existing sludge storage setup, where primary and secondary
sludges were mixed in a single tank, was causing operational challenges. The combined sludge, high in phosphorus,
contributed to significant struvite buildup in the dewatering systems, impacting overall efflciency. The City turned to
WEBB to help reimagine and optimize the storage process to address this. Leveraging existing infrastructure, WEBB
repurposed an old, abandoned chlorine contact basin into a two-cell sludge holding tank, separating the sludgss
and integrating an aeration and mixing system to improve sludge quality before
dewatering. The team also replaced outdated strain presses with two new rotary
drum screens to ensure more effective screening. A new transfer pump station
was designed and constructed to move the separated sludge to the gravity belt
thickener and centrifuges. ln addition to these process upgrades, WEBB oversaw
relocating existing sludge and dewatering motor control centers (MCCS) into a new
powerhouse electrical building. All of this work was completed while the facility
remained fully operational. WEBB closely coordinated with the City's Operations
Staff, carefully planning each piping and electrical cutover to avoid service
intenuptions and ensure a seamless transition to a more efficient and reliable
sludge management syslem.

0uration:
2419 - 2021

WEBB Gontract:
$500,000

Gonstuction Cost:
$3M

Pmject Team:
Brian Knoll, PE

Justin Logan, PE - AQUA

Boris Petkovic, PE - A0UA

Mark Jeppsen, PE - SKM

Che Tang, PE -Tang Structural
Engineers

Project Highlights

Refercnce:
luauro Casas

Chief Water Reclamation Olficer

400 South Vicentia Avenue. Suite

320 Corona, CA 92882
mauro.casas@caronaca. gov

95'1.739.48't7

F,NAL ENGTNEERTNG FoR rHE TNFLUENT "r* f#8JJjE::TS: E

I

I

f,'1
a

h
I

{
-'.-

o I t-r'
I t

b l
l_ .-: I

1.,> trt
ATI

l;

.t

f I .,F v
AA

4t>.+

?r,-:, .-
o
o
a

WATER REGTAMATIOil FAGILITY #1 SLUDGE SIORAGE PROJEGT
City o, Corona

7

tf

s
I

rt'l



Firm Organizational Ghart

ALBERT A

ASSOCIATES
WEBB

PresidenVCEO

Mafthew Webb, PE, TE,
LLS

Secretary
Scott Webb

Director ol Risk
ManagemenVBoard

Membe.

Steve Webb

Board Member

Sandra Webb

EXECUIIVE IIJIAI,IAGEMEl{T

Chiel Operations Off icer
Brian Knoll, PE

Chief DEvelopment
Officer

Kevin W.M. Ferguson

Chiet Strdtegy Officer
Scott Hildebrandt, PE

Chiel Financlal Officer
Todd Smith

S€nior Vice President

Bruce Davis, PE
Waler Resources

Vice President

Stephanie Staoderfer
Envionnenkl Serytces

Senior Vice President

Dilesfi Sheth, PE, TE
inffc & lraosMralor

Dircctor
Jennifer Gllllen, PE, OSB OSD

Land Developmnt Engineeriog

Dircctor
Reed Chlhon

Canstuclion Managennt & lnspection

Land Sutwy E Mapping

INr€ctot

Sandy Chandler
Land oevfuofient & Enttlefiert

Vice Pr€sident

Jason Ardery,
PE, TE, LLS, CPESC, QSD

Land SuMy & Mwing

Water Resources Practice Leader

Joseph Caldwell,
PE, CPSWO, CPESC, OSO, OSe

CFM
Watq Resaurces

E lrrilirilILBEiT I

^ssoctl'tfs

BOABD OF DIBEGIOBS

PEIl{GIPAT PARTIES & AUTUHORIZED AGE]ITS

L



r

3. KEY PERSONNEL

Proiect Team
Knowledge, experience, and responsiveness are essential to delivering the high-performing infrastructure the City of
lmperial expects from this critical project. WEBB's Water Resources Engineering team embodies these qualities-
bringing the technical depth, coordination skills, and proven experience necessary to exceed the City's goals. Our
team is equipped to manage muhiple design components simultaneously while aligning specialized expertise to each
task. This approach ensures efficient execution, rapid response to City needs, and a streamlined path to project
completion. 'h

Shane Bloomfield, PE
Senior Engineer

El{GIlIEERITIG SUPPOBT

Tyler Vigneault PE
Associate Enganeer

IIIIEGBATEII PARI]I ERS

WASTEWATEN
PBOGESS OESIGlI

ETECTRICAT/SCADA

AQUA

Process Lead
Justin Logan, PE

Principal

Design Engineer
Boris Petkovic, PE

Principal

Mitchell Weldon, PE
Project Engineer

sl(I,
Electrical Lead

Mark Jeppsen, EE
Principal Engineer

Design Engineer
Robert Martinez

Project Engineer

Kleinlelder

Structural Design Lead
Eric Ng, PE, SE
Principalin Charge
